ROOMS

Assembly Instruction

QUEEN PANEL BED

TO GO » EINS 614-13 & 614-17 & 614-9 SKU#33361433 & 33761431 & 32961434

Thank you for purchasing this quality product. Be sure to check all packing material carefully for

small parts, whick may have come loose inside the carton during shipment. Identify and count

all parts and compare with the HARDWARE LIST below.

NO. PARTS LIST Q'TY|NO. HARDWARE LIST QTY
A Head board 1 || 1 | b== | &5/16 x30 x45 Bolt 8
2 | bem @5/16 x21 x30 Bolt 4

B == Foot board ! 3 C @5/16 x10 Spring washer | 12
C \ Side rall 2 || 4 © @5/16 x19x1 Flat washer | 12
D | =——— | Slat 3 5 ~— | 4x59 Allen wrech 1
E Slat supportleg| 3 6 | s | @4 x 9 x 30 Wood screw 6
F == Headboard leg 2
G — Bottom rail 1




ROOMS Assembly Instruction

TO G O > EINS 614-14 & 614-18 & 614-9 SKU#33461435 & 33861433 &32961434
KING PANEL BED

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, whick may have come loose inside the carton during shipment. Identify and count
all parts and compare with the HARDWARE LIST below.
NO. PARTS LIST Q'TY|NO. HARDWARE LIST QTY
A Head board 1 || 1 | === | #5/16 x30 x45 Bolt 8
2 | bem @5/16 x21 x30 Bolt 4
B Foot board ! 3 C @5/16 x10 Spring washer | 12
C Side rail 2 4 © @5/16 x19x1 Flat washer 12
D Slat 3 5 | £~ | 4x59 Allen wrech 1
E Slat supportleg | 6 6 | @sws | @4 x 9 x 30 Wood screw 6
F === Headboard leg 2
G ————= | Bottom rail 1




ROOMS
TO0GO M

Assembly Instruction

EINS

614-1 & 614-2

SKU#32161438 & 32261430

DRESSER & MIRROR

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, whick may have come loose inside the carton during shipment. Identify and count
all parts and compare with the HARDWARE LIST below.

NO. PARTS LIST Q'TY| |[NO. HARDWARE LIST QTY
A D Mirror 1 1 | fmem | (31/4x28x38 Bolt 8
2 C @1/4 x10 Spring washer 8
B =i e Dresser 1 3 © @1/4 x19x1 Flat washer 8
C e Back support | 2 4 — Allen wernch (4x59mm) 1
HARDVARE Anti-tipping hardware
STEP 1 > Pping 1

el
Clele

@ STEP 2
HARDWARE
5
VA
[==]
U




ROOMS Assembly Instruction

TO G O » EINS  614-3&614-7 & 614-9 SKU#32361432 & 32761430 & 32961434
QUEEN SLAT BED

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, whick may have come loose inside the carton during shipment. Identify and count
all parts and compare with the HARDWARE LIST below.
NO. PARTS LIST Q'TY|NO. HARDWARE LIST QTY
A [M] Head board 1 || 1 | == | z5/16 x34 x70 Bolt 8
2 | bem @5/16 x21 x30 Bolt 4
B M Foot board ! 3 C @5/16 x10 Spring washer | 12
c | = |siderai 2 || 4| © | @5/16x19x1 Flat washer | 12
D = | Slat 3 5 —— | 4x59 Allen wrech 1
E = Slat supportleg | 3 6 | @swsw | @4 x 9 x 30 Wood screw 6
== Headboard leg 2
G —————— Bottom rail 1




ROOMS Assembly Instruction

TO G O » EINS  614-4 &614-8 & 614-9 SKU#32461434 & 32861432 & 32961434
KING SLAT BED

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, whick may have come loose inside the carton during shipment. Identify and count
all parts and compare with the HARDWARE LIST below.

NO. PARTS LIST QTY||NO. HARDWARE LIST QTY
A M] Head board 1|l 1| == | @516 x34 x70 Bolt 8
g | [ | oot board L |2 == | @5/16 x21 x30 Bolt 4
c \ Side rail > 3 C @5/16 x10 Spring washer | 12
D St 3 4| © @5/16 x19x1 Flat washer | 12
E — Slat supportleg | 6 5 | | 4x59 Allen wrech 1
= — Headboard leg 5 6 | @ | @4 x 9 x 30 Wood screw 6
G ———— | Bottom rail 1




	614-13AI
	614-14AI
	614-1AI
	614-3AI
	614-4AI

